OXI XOXI 405 line
assembly
Instructions

ver.01 - 08.2011
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ASSEMBLY SEQUENCE:

. STRUTS AND PLATFORMS

1
2. ARCHWAYS

3. BRIDGES

4. CLIMBING BOARD
5. SLIDES

6

. MULTI-FUNCTION PANELS

7. PARAPETS

8. BENCHES

9. ROOFS

10. TUBULAR POLES AND HANDLES

11. PUFF

12. UNDERGROUND LAYING/ANCHORAGE
OF THE STRUCTURE

Le misure scno espresse in cm.

SHLZECES

denomina sione

Celori e modelli rappresentati efo cliente : istruzioni di mOntHggiO
sona puramente indicativi LINEA OX| XOX| 405
4
firma esecutore : ‘%@ data : 11.08.2011 . pag.1/1




A

Le misure scno espresse in cm.

SHLZECES

Celori e modelli rappresentati
sona puramente indicativi

i

denominazione
efo cliente :

istruzioni di montaggio
LINEA OXI XOXI 405
schema mantanti

firma esecutore : ?z@

data : 11.08.2011

nr. pag1f1




_ Article | Quantity NAME
// num.
A
] 1 2 PE nut protection cap
2 2 PE cap
3 2 IS07089 @8 washer
4 2 M6 3x60 TEFR SCREW
]
h\"-\.
‘\\
NOTA BENE: it is recommended to fix the bolts
definitively and only insert the caps once the
| correct positioning of the elements has been
| verified.
Le misure scno espresse in cm. =0 ng@ﬁ.@
denominazione istruzioni di montaggio
Celori e modelli rappresentati efo cliente : - :
sone puramente indicativi plana!e ¢ montanti
" linea OXI
. ) 7 ) nr.
firma esecutore : ?z@ data : 22.07.2011 pag.1f1




NOTA BENE: it is recommended to fix the bolts definitively and only insert the caps once the correct
positioning of the elements has been verified.

1. Position the archway between the struts and fix it by inserting: 1 x M8 washer (3), 1 x M8x260 TORX
screw (2), 1 x 025 mm. winged PE cap (1) into the upper part;

1 x PE nut protection cap (4), 1 x M8 washer (3),

1 x M8x260 TORX screw (2), 1 x PE cap (5) into the lower part.

v

N
_ M
T T | |
I 1 J’/
“T -- NN
) @@ ) HH

™ ) ”7

2. Repeat the operation for the opposite side.
Fix the other archways.

Le misure scho espresse in cm. @@M@@E‘@

denaminazione istruzioni montaggio
Celori e maodelli rappresentati efo cliente : entrata in Pe

sona puramente indicativi

N MAX-SULTAN-OXI-0ASIS
firma esecutore : % data : 03.03.2011 . pag. 1/1




1) PE cap (6x)

1. Position the curved slide (5) assembled to the tower,

2) PE nut prOteCtion cap (6X) keeping the entry to the tube in correspondence with the
height of the platform,

3) M8 washer (6X) 2. Fix using the relevant bolts, as indicated in the figure.

4) M8x130 (6X) LG* TEL screw 'Ik;?iz;célilowing instructions are also valid for the tube

5) M6 3x100 TEFR screw (6x) AL*

) b~
NOTA BENE: it is recommended to fix the
* LG: wood bolts definitively and only insert the caps
* AL: aluminium once the correct positioning of the elements
has been verified.
Le misure scno espresse in cm. =0 ng@ﬁ.@
tenominazione . - e e .
Coleri e medelli rappresentati efo cliente : istruzioni di montagqgio
sone puramente indicativi scivolo tubo
i
: } . . nr.
firma esecutore ; ?z@ data: 17.06.2011 pag.1/1




INSTRUCTION VALID FOR ALL TYPES OF
BRIDGES, INCLINED OR STRAIGHT.

fixing it using the relevant bolts

2. Fix the thimble
to the struts using

1. Fix the bridge hand rail to the brackets
already installed on the struts, inserting the pin and

SCrews

the M6 5x60 TEFRY]

/

__inserting the threaded bars into the holes

present on the platform frame, via |
washer and M10 nut with nut protection
cap and cap.

3. Fix the lower part of the bridge, H

f

once the correct positioning of the elements

has been verified.

Le misure sono espresse in cm.

=6 A= () SSxlep

Colori e modelli rappresentati

denaminasone
efo cliente :

sono puramente indicativi ponte OX|
1]
firma esecutore ‘%m data : 03.08.2011 nr. pag.1/f

| I’NOTA BENE: it is recommended to fix the
4 bolts definitively and only insert the caps

istruzioni di montaggio




2. STRUTS
THIMBLE
FIXING

1) PE cap 6) bridge anchorage bracket
2) M10x20 socket head screw 7) bridge hand rail

3) @30 washer 8) pin

4) PE nut protection cap 9) thimble

5) @20 washer 10) M6 5x60 TEFR SCREW

Repeat the operations
for all sides of the

1. HAND RAIL/BRACKET FIXING

Le misure sono espresse in cm. =6 A= () SSxle)
denaminasone . ... .
Colori & modelli rappresentati efo cliente : istruzioni di montaggio
sono puramente indicativi ponte OX|
1]
: . T . nr.
firma esecutore %m data : 03.08.2011 pag.2{3




1) PE cap (6x)

2) M10 self-locking nut (6x)
3) M10 washer (6x)

4) Threaded bar




Repeat the operation for
both sides of the bridge

Le misure sono espresse in cm.

EOLZHTE0)

Colori e modelli rappresentati

denaminasonc
efo cliente :

istruzioni di montaggio

sono puramente indicativi ponte OX|
-
firma esecutore l%%jm data : 03.08.2011 nr. pag.3{3




NOTA BENE: it is recommended to fix the bolts

definitively and only insert the caps once the

correct positioning of the elements has been
T verified.

r 1. Insert the (5) M8x70 threaded bars into the
bushes present on the (6) climbing board.
\ 2. Attach the climbing board (6) by
introducing the threaded bars (5) into
\ the pre-drilled holes in the platform
frame; these were previously fixed by

\ inserting the PE nut protection cap (4),

(2) and PE cap (1).

l M8 washer (3), M8 self-locking nut and
|

\ @ \ \ 1) 2 x PE cap

‘ ) \ 2) 2 x M8 self-locking nuts
o { H‘I\ 3) 2 x M8 washer
e L__ﬂ,,,/ \ 4) 2 x PE nut protection cap

\ \ 5) 2 x M8x70 LG* threaded bar
6) 2 x M8x50 AL* threaded bar

\

X G- "‘

LG: Wood \\ @ J 7) PE climbing board
\

*AL: Aluminium

L

Le misure scho espresse in cm. = 1e) | I %@%@
Colori ¢ modelh rappresentati (jj’n(J:T1ir'afion(. istruzioni di montaggio
sono purancnte indicativi efo cliente : TN
la pedana diricalita pud eseere da 84 o 144 em Pedana di rlsa“ta_ Pe B
Il pranale rappn:stn‘ratoémdlcatwon Max l Sultan f Aladin l oxl

L
firma esecutore : % data: 17.06.2011 |"" pag.1




1. After having fixed the PE archway (2], place the body of the

(3) curved slide on the platform of the tower (1) and insert
the bolts necessary for fixing into the holes present on the

slide (3).

2. Check correct positioning, verticality and parallelism. Fix
the bolts definitively and position the caps.

3. Repeat the operation also on the other side of

the slide

Article Default/ NAME
num. Quantity
1 1 Aladin tower
2 1 Aladin PE archway
3 1 curved slide h.84
4 4 1S07089 @8 washer
5 4 M8x180 TORX screw
6 4 PE cap

NOTE: COLOURS AND MODELS
REPRESENTED ARE PURELY
INDICATIVE

Le misure del disegno sono espresse in CIML

SOLZEOF

lelkeranze gendiali apphicats,

*Sesinncpdiameln leyname impreynate ¢ 0.5 (el
‘lunghexza kgname imereqnatm 1% ung tmiale)
"Luvwrazloni eaname impeeqnaty + 0.2 (em)
*Componcnli in ncta lo g 1 (tm)

‘lomponrcndi in alti makerilal plashici + 1 5(mm)

denominazione
efo cliente:

istruzioni di montaggio scivalo curvo
pe con entratina lina
ALADIN - MAX - SULTAN - QXI - OASIS

firma esecutore:

A%:Q/U.’/ data:

03.03.2011 | pag. 1/1




1) PE cap (6x)

2) PE nut protection cap (6X) 1. Position the curved slide (5) assembled to the tower,
keeping the entry to the tube in correspondence with the
3) M8 washer (6x) height of the platform,
2. Fix using the relevant bolts, as indicated in the figure.
4) M8x130 (6X) LG* TEL screw The following instructions are also valid for the tube
bridge.

5) M6 3x100 TEFR screw (6x) AL*

) b~
NOTA BENE: it is recommended to fix the
bolts definitively and only insert the caps
* LG: wood once the correct positioning of the elements
*AL: aluminium -
has been verified.
Le misure scno espresse in cm. =0 ng@ﬁ.@
tenominazione . - e e .
Coleri e medelli rappresentati efo cliente : istruzioni di montagqgio
sone puramente indicativi scivolo tubo
i
: } . . nr.
firma esecutore ; ?z@ data: 17.06.2011 pag.1/1




1) PE cap (6x)

1. Fix the panel in PE to the struts using the relevant bolts, as :
indicated in the figure. 2) PE nut prOteCtlon cap (6X)
The instructions can be applied to all multifunction panels in PE; 3) M8x130 (6)() LG* TEL screw
the procedure does not change.
The lower part of the panel must be 4) M6 3x100 TEFR screw (6X) AL*
positioned at the same height as the platform. i 5) M3 h (6 )
washer (oX
NOTA BENE: it is recommended to fix the
bolts definitively and only insert the caps
once the correct positioning of the elements
has been verified.
Yy
*\‘\\Q%\
©
*‘-\QQ%\
T
“‘\\
/]
* LG: wood
- * AL: aluminium
Le misure sano espresse in cm. @@M%@gﬁ@
denominazione . - e e .
Colori e modelli rappresentati efo cliente : istruzioni di montagglo
sono puramente indicativi pannello multifunzione in pe
1N
. , . nr.
firma esecutore : %&ﬁ data: 17.06.2011 pag.1/1




NOTA BENE: it is recommended to fix the
bolts definitively and only insert the caps
once the correct positioning of the
elements has been verified.

1. Position the PE parapet between the struts,
resting the two lower fixing wings on the
platform and then fix using:

4 x M8 washer (3)

4 x M8x80 TEL screw (2) WOOD

4 x M6 3x60 TEFR screw (2) ALUMINIUM

4 x @25 winged PE cap

2. If necessary, repeat the operation on the other parapets.

Le misure scno espresse in cm.

SRZENEET

Celori e modelli rappresentati
sona puramente indicativi

i

denomina sione
efo cliente :

parapetto in Pe Max/Sultan/Oxi

1struzioni montaggio

firma esecutore : ‘%@ﬁ

data : 16.06.2011

nr.

pag. 1/1




1) PE cap (4x)

2) PE nut protection cap (4x)

3) M8 washer (4x)

4) M8x80 (4x) LG* TEL screw

5) M6 3x60 (4x) AL* TEFR screw
6) Assembled bench

AN
\/

* LG: wood

* AL: aluminium

NOTA BENE: it is
recommended to fix the bolts
definitively and only insert
the caps once the correct
positioning of the elements

has been verified.

Le misure scno espresse in cm.

SHLZETES

denomina sione

Coleri e medelli rappresentati efo cliente : istruzioni di montaggio
sona puramente indicativi panchina giochi
4
firma esecutore : ‘%@ data: 17.082011 |™ pag.1f1




Article | Default/ | CODE N. NAME
num. | Quantity
1 1 PE roof
2 4 xpelO0 |PE nut protection cap
3 4 xpell6 |PE cap
4 4 I1S07089 @8 washer
6 4 M8x80 TEL screw

\
o%

NOTE:
The models represented are purely
indicative.
These instructions are applicable to
Max, Sultan and Aladin roofs.

1. Position the roof on top of the struts with the brackets
positioned as in figure A.

2. Insert the bolts necessary for fixing in sequence, as indicated
in figure B.

3. Repeat the operation on all 4 struts.

BOLTS
POSITION

Le misure del diseqnn sono espresse in M

Tollcrange gengrali applicass:

"Setivncidiameliu leguamy irnpregnala ¢ b et
"lunghc 2z cymame in poecnate T4 Tuiglolake)
"Lavoraaoni keygne o inprcgna e+ 0 2]
"Comoanealiinmetalls + 7 (mmi

*Comsanenliin altri matcnilsli plastici — .5 (mm)

firma esecutare: 74/&25/‘/'

renominazione istruzioni di montaggio

efo cliente: . L
tetto in polietilene
Linea Max { Sultan { Aladin
data: 2707.2010 | pag.1



1 il
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‘\

~—

“TllE

2T

1) PE cap (8x)

2) PE nut protection cap (8x)

3) M8 washer (8x)

4) M8x80 TEL SCREW (8x) x wood

5) M6 3x60 (8x) TEFR SCREW x aluminium
6) STAINLESS STEEL HANDLE (2x)

NOTA BENE: it is recommended to fix the
bolts definitively and only insert the caps
once the correct positioning of the elements
has been verified.

2. Fix the stainless steel handles (6) to
the struts using the relevant bolts, as
indicated in the figure, at a height of 23
cm. with respect to the upper platform
of the tower.

R

)

oty
]

N

f{:(( P=(®):
\

Le misure scno espresse in cm.

Celori e modelli rappresentati
sona puramente indicativi

i

SR CI=ker
denomina sione

efo cliente : istruzioni di montaggio
maniglioni inox

firma esecutore : ?z@

data : 08.07.2011 . pag.1/1




NOTA BENE: it is recommended to fix

prticle num.)  Quantity NAME the bolts definitively and only insert the
1 1 Spiral tubular pole caps once the correct positioning of the
2 4 PE nut protection cap elements has been verified.
3 4 M8x80 TEL SCREW x WOOD
4 4 M6,3x60 TEFR SCREW x ALUMINIUM
4 4 IS07089 @8 washer
5 4 PE cap

Fix the tubular pole to the struts via the relevant bolts, as indicated in the figure. Once the
correct positioning has been checked, fix the bolts definitively and position the caps.

rAY
Y

Le misure sono espresse in cm. @@M‘%’@@.@
denominazione . . e e .
Colori e modelli rappresentati efo cliente : istruzioni di montagglo
sono puramente indicativi pertica
14
H . . nr.
firma esecutore : %&ﬁ data : 08.07.2011 pag.1/1




NOTA BENE: it is recommended to fix
the bolts definitively and only insert
the caps once the correct positioning
of the elements has been verified.



{/\\ﬂi}/

1) 16 x PEcap

2) 8 x M8 self-locking nut

3) 16 x M8 washer

4) 16 x PE nut protection cap
5) 8x M8x120 HEX SCREW

Le misure sono espresse in cm,

FILBETEC

denominazione

istruzioni di montaggio

Colori e modelli rappresentati efo cliente :
sono puramente indicativi percorso puff
14
. , - _ nr.
firma esecutore ; Fhp data : 23.08.201 pag.1/1




60

3. Complete concrete casting as per
layout.

4. When the concrete has set, fill the
hole by compacting the infill material,
up to the finished ground level.

1. Excavate a hole with diameter of 30

cm and depth of 60 cm as per layout.

2. Cast a first layer of concrete with

thickness of 10 cm.

40

60

Le misure del disegno sono espresse in-~ CITL

LA

Tolleranre nenerali applicate:

denominazione

Abiori

“sezlonefdlamerra leqhame Impeaato § 05 em) . M - A I =
*Lunghceza kognamoe impregnale 1% lung. totak:) 1 .
el oo Wl efo cliente: istruzioni di montaggio
*lavorazioni legname impregnato + 0.2 (em) =
*Compenentiin metalke £ 1 [mm) 1IN te rro PUff
“Compouenli inalln maleilali plastivi £ 15 lnml

firma esecutore: data: 12.02.07 nr. pag.1




1. Excavate a hole with diameter of 50x50 cm
and depth of 60 cm

2. Cast a first layer of concrete with thickness of 10 cm. Y

Le misure del disegno sono espresse in CM

LA

Tolkeran=s nenerali applica be:

"sezlonefdlametra leqrame Impoeaqnata 4 05 Lem)
*Lunghcszd kgname impreghale 190 lomg. tolab:)
*lavorazioni legname impregnato + 0.2 (em)
*Compenentiin metalke £ 1 [mm)

“Compouenli inalli maleilsli plastivi £ L5 hnmi

denominazicne o )
efo cliente; Istruzioni di montaggio

interro montanti

firma asecutore: 74/&&,‘},

data: 31.05.0% nr. Pag.1




3. When the concrete has set, position the strut/s in the centre checking the correct alighnment of
the relevant mark with the finished ground level.

Le miswre del disegno sono espresse in cm g%@]:z%g@gg@

Tolkeran=s nenerali applica be: denominaziche

"sezlonefdlametra leqrame Impoeaqnata 4 05 Lem) . | H [ -
*Lunghcazd kgname impregnate 19 lung. totak:) EfO cliente; |StrUZIO ni dl montagg 1a]
*lavorazioni legname impregnato + 0.2 (em) H H
*Compenenti in metalle +1 [mm] interro mantanti

“Compouenli inalln maleilali plastivi £ 15 lmib

firma esecutore: 74/5‘6{‘;’ data: 31.05.05 nr. Pag.2




60

4. Complete concrete casting as per layout.
5. When the concrete has set, fill the excavation hole by compacting the
infill material up to the finished ground level.

Le misure del disegno sono espresse i CM g:g’@ﬁ;ll Zg%@fjgs'{a}

Tolkeran=s nenerali applica be: denominazi@ne

"sezlonefdlametra leqrame Impoeaqnata 4 05 Lem) . | - - - -
*Lunghcszd kgname impreghale 190 lomg. tolab:) Efo C||ente- |St ruzioni d| mao ntagg|0
*lavorazioni legname impregnato + 0.2 (em) - <
*Compencnti in metalk £ 1 [mm] interro montanti

“Compenenli inalln maleilali plastivi £ 15 lnml

firma esecutore: 74/5‘6{‘;’ data: 11.05.05 nr. Pag. 3




1. Attach the brackets (1) by introducing the following in
sequence: PE nut protection cap (2), M8 washer (3), M8x25
hex screw (4), PE cap (5)

1. Excavate two holes with diameter of 30 cm and depth of 60 cm

NOTA BENE: it is recommended to fix the
bolts definitively and only insert the caps
once the correct positioning of the elements
has been verified.

e
@ 0.00

[ 1

39

3. When the concrete has set, position the climbing board
brackets in the hole, checking the correct alignment of the lower
part of the climbing board with the finished ground level.

4. Complete concrete casting as per layout.

5. When the concrete has set, fill the hole by
compacting the infill material up to the finished ground
level.

2. Cast a first layer of concrete with thickness of 10 cm. \\4,

Le misure scno espresse in cm. @@M%@%@

denominazione

Calori e modelli rappresentati efo cliente : istruzioni di montaggio
sone puramente indicatvi interro pedana di risalita Pe
1)

nr.

pag.1

!

firma esecutore : ‘S[z@ data : 15022011




60

30

3. Complete concrete casting as per
layout.

4. When the concrete has set, fill the
hole by compacting the infill material,
up to the finished ground level.

1. Excavate a hole with diameter of 30
cm and depth of 60 cm as per layout.

2. Cast a first layer of concrete with
thickness of 10 cm.

60

Le misure del disegno sono espresse in-~ CITL

LA

Tolleranre nenerali applicate:
"sezlonefdlametra leqrame Impoeaqnata 4 05 Lem)

denominazione

:Il_unghcz_xs _kignamc impregnale Nill[.lr;g.tnl.akl Efo cliente; iSJ[rI.IZiDﬂi di mDﬂtaggiD
Compement e By + 0 fem interro pertica
“Compouenli inalli maleilsli plastivi £ 15 hnml

firma esecutore: AM data: 10.10.07 nr. 4208




1. Excavate a hole with diameter of 30 cm and depth of 60 cm

2. Cast a first layer of concrete with thickness of 10 cm. \

Le misure del disegno sono espresse in CIM g:g’@ﬁ;ll Zg%@fjgs'{a}

Tolleranz= nenerali applicate: denominazicne

"sezlonefdlametra leqrame Impoeaqnata 4 05 Lem) . | . . e .
*Lunghcazd kgname impregnate 19 lung. totak:) EfO cliente; Ist[u2|0 ni d| montagg 1Q
*lavorazioni legname impregnato + 0.2 (em) - -

“Component] in meralie + 1 (mm) interro scivolo curvo Pe

“Compouenli inalli maleilsli plastivi £ L5 hnml

firma asecutore: 74/5‘6{‘;’ data: 31.05.058 nr. Pag. 1




3. When the concrete has set, position the slide bracket in the
excavation hole, checking the correct alignment of the lower

% part of the slide with the finishedground level.

\

\

Ermme . o /
\ —’/ /
/ /
/ /
/ |
/ |
//
- -
Le miswre del disegno sono espresse in CM g:g@ 22%@@@2@
T o £05 e denominazione o :
! Y efo cliente: Istruzioni di montaggio
interro scivolo curvo Pe

*Lunghcszd kgname impreghale 190 lomg. tolab:)
*lavorazioni legname impregnato + 0.2 (em)
*Compenentiin metalke £ 1 [mm)

“Compouenli inalln maleilali plastivi £ 15 lmib

nr. Pag. 2

Abtiers

firma asecutore:

data:

31.05.05




40

30

Le miswre del disegno sono espresse in

4. Complete concrete
casting as per layout.

5. When the concrete
has set, fill the
excavation hole by
compacting the infill
material up to the
finished ground level.

Tolleranre nenerali applicate:

LA

*Lunghcazd kgname impregnate 19 lung. totak:) EfO cliente;
*lavorazioni legname impregnato + 0.2 (em)
*Compenentiin metalke £ 1 [mm)

“Compouenli inalln maleilali plastivi £ 15 lmib

denominaziche
"sezlonefdlametra leqrame Impoeaqnata 4 05 Lem)

Istruzioni di montaggio
interro scivolo curvo Pe

firma esecutore: 74/5‘3{‘{ data:

31.05.05 nr.

Paq. 3




Excavate two holes with diameter of 30 cm and depth of

T69‘plm as per layout.

2. Cast a first layer of concrete with thickness of 10 cm.

Le misure del disegno sono espresse in CIM g:%@ﬁ;lrl zg:g’@—(jgs'{é}

Tolleranz= nenerali applicate: denominazicne

"sezlonefdlametra leqrame Impoeaqnata 4 05 Lem) . | . . e .
*Lunghcazd kgname impregnate 19 lung. totak:) EfO cliente; Ist[u2|0 ni d| montagg 1Q
*lavorazioni legname impregnato + 0.2 (em) - -

“Compenenti in meralke + 1 (mml interra scivolo tubo Pe

“Compouenli inalli maleilsli plastivi £ 15 hnml

firma asecutore: 74/&&,‘}, data: 07.02.07 nr. Pag. 1




20-35 cm

;

\\ |

| |
. - T AT
gl 3
[ .-‘{ .
i r
I \ ’ ;

The measurements vary on the basis of the entrance to the slide
from a minimum of 20 to a maximum of 35 cm.

Le misure del disegno sono espresse in

cm,

LA

Tolkeran=s nenerali applica be:

"sezlonefdlametra leqrame Impoeaqnata 4 05 Lem)
*Lunghcszd kgname impreghale 190 lomg. tolab:)
*lavorazioni legname impregnato + 0.2 (em)
*Compenentiin metalke £ 1 [mm)

“Compouenli inalln maleilali plastivi £ 15 lnml

denominazione
efo cliente;

Istruzioni di montaggio
interro scivolo Tubo Pe

firma asecutore:

Abiori

data:

07.02.07 nr.

pag.?




3. Complete concrete casting as per layout.
4. When the concrete has set, fill the hole by compacting the infill material up
to the finished ground level.

Le misure del disegno sono espresse in CIM. %@LZ%@@B@

Tolkeran=s nenerali applica be: denominazi@ne

"sezlonefdlametra leqrame Impoeaqnata 4 05 Lem) . | - - - - -
*Lunghcszd kgname impreghale 190 lomg. tolab:) Efo Clleﬂte. |St ruzioni d| mao ntagg|0
*lavorazioni legname impregnato + 0.2 (em) - .

“Componentiin metalka + 1 [mm interro scivolo tubo Pe

“Compouenli inalln maleilali plastivi £ 15 lnml

firma esecutore: AM data: 07.02.07 nr. pag. 1




Article | Quantity
num.

CODE N.

NAME

IS07089 @8 washer

@10 washer

M10 self-locking nut

M10 self-locking screw anchor

6 3x50 TEFR screw

xfe265

59x59x35 stainless steel angle bracket

xpelO

PE nut protection cap

0| N o|n|D|w N
NN R R, k|~

xpell6

PE cap

1. Position the strut and the angle bracket
on the support surface, marking the position of the screw anchor.

2. Drill the support surface and position

the screw anchor.

3. Fix the angle bracket to the support surface (if not previously
performed) using the relevant bolts, as indicated in the figure.

Le misure del disegno sono espresse in CIMN

O] ZE S

Tolkeran=s nenerali applica be:

"sezlonefdlametra leqrame Impoeaqnata 4 05 Lem)
*Lunghcszd kgname impreghale 190 lomg. tolab:)
*lavorazioni legname impregnato + 0.2 (em)
*Compenentiin metalke £ 1 [mm)

“Compenenli inalln maleilali plastivi £ 15 lnml

denominazione
efo cliente;

istruzioni di montaggio
ancoraggio montanti in alluminio
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1. Position the climbing board on the support surface and

A:Ltji:qle Quantity |CODE N. NAME mark the position of the screw anchors.
1 3 Xpel0 PE nut protection cap 2. D.r|II the support surface and position the screw.anchors.
3. Fix the angle brackets to the support surface using the
2 2 Xpell6 PE cap relevant bolts, as indicated in the figure
3 1 - PE climbing board ’ gure.
4 2 xfe265 59x59x35 stainless steel angle
bracket
5 2 M10 self-locking nut
6 2 @10 washer
7 2 - M8x115 screw anchor

NOTE: the combination of colours and models
represented is purely indicative.

The climbing board can be at a height of 84-
144-192 cm.

Le misure del disegno sono espresse in CM g%@]:z%g@gg@

Tolkeran=s nenerali applica be: denominazione . . . qa .
*sezlonefdiamerra leqname Impreqnato £ 05 Lem) . . Istruzioni di montagglo
*Lunghcszd kgname impreghale 190 lomg. tolab:) EfO C||ente . -

*lavorazioni legname impregnato + 0.2 (em) | ncoragglo Peda na
*Compenentiin metalic 1 [mm] - . - f

“Compenenli inalln maleilali plastivi £ 15 lnml dl rlsallta n Pe
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Article num.| Quantity CODE N. NAME
1 1 xfe265 59x59x35 stainless steel angle bracket
2 2 xpelO PE nut protection cap
3 2 xpell6 PE cap
4 1 _ M10 self-locking nut
5 1 _ M8x115 screw anchor .
6 1 @10 washer ‘ &
1. Position the slide on the support surface, marking the position of 7 -“\?\ i
the screw anchor. o Y
2. Drill the support surface and position the screw anchor. /_/ / /

3. Fix the angle bracket to the support surface using the relevant bolts,
as indicated in the figure.

N.B. The combination of colours and models represented is
purely indicative.
The slide can be at a height of 84-144-192 cm.

Le misure del disegno sono espresse in~ €M g:g’@ﬁ;ll Zg%@fjgs'{a}

Tolkeran=s nenerali applica be: denominaziche

"sezlonefdlametra leqrame Impoeaqnata 4 05 Lem) . | - - - .
*Lunghcazd kgname impregnate 19 lung. totak:) EfO cliente: Istruzioni d| montagg 10
*lavorazioni legname impregnato + 0.2 (em)

“Componentiin metalko + 1 [mm ancoraggio scivole curvo pe

“Compouenli inalli maleilsli plastivi £ L5 hnml
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T Article Quantity NAME

P

f 1 3 ~ —— num.

- k\_//\,ﬂ 1 2 Tube slide anchorage bracket
.’/ 6\ T 2 8 PE nut protection cap
\\_//K 3 8 M10 self-locking screw anchor

4 8 @10 washer
5 8 M10 self-locking nut
\ 6 8 PE cap
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1. Adjust the bracket (1) to the necessary height.

2. Mark the position of the screw anchors on the ground.

3. Drill the support surface and position the screw anchors.

4. Fix the bracket to the support surface using the relevant bolts, as
indicated in the figure.

Le misure del disegno sono espresse in CIML %@LZ%@@B@

Sl BmET e pame Inpreamato £ ) denominazione ioni di :
*lunghcsza kgname imprcgnallo 11 lung, totak:) EfO cliente; IStrUZIOnl I montagg 10
*lavorazioni legname impregnato + 0.2 (em) - .

“Componcat i et 31 (] ancoraggio scivolo tubo

“Compouenli inalln maleilali plastivi £ 15 lnml
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